P-657-LBDSSKL-EI-DISTILLERY-122022

SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT

(EIA) REPORT
(IN ENGLISH AND MARATHI)

FOR

ESTABLISHMENT OF 90 KLPD MOLASSES
(B&C HEAVY)/ SUGARCANE SYRUP BASED DISTILLERY
WITH 3 MW ELECTRICITY GENERATION

BY

LOKNETE BALASAHEB DESAI SAHAKARI
SAKHAR KARKHANA LTD.

AT- POST DAULATNAGAR, MARALI VILLAGE,
TAL.: PATAN, DIST.: SATARA, MAHARASHTRA.

PREPARED BY

EQUINOX

Equinox Environments (India) Pvt. Ltd.

EQUINOX ENVIRONMENTS (I) PVT. LTD.,

ENVIRONMENTAL; CIVIL & CHEMICAL ENGINEERS, CONSULTANTS & ANALYSTS, KOLHAPUR (MS)
E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

AN ISO 9001 : 2015 & QCI - NABET ACCREDITED ORGANIZATION

JULY - 2023




|
|

Loknete Balasaheb Desai Sahakari / N Freeaq aresTaTed 291E Wi
[...]
Proposed By-Products
Distillery COz gas MT/D -- 68 68
(90 KLPD) Fusel Oil KL/D -- 0.18 0.18
Spentwash Powder | MT/D -- 72 72
White Crystal | MT/D 162.5 -- 162.5
0/ )%
Existing Sugar liug;r (12%)
Factory y- roductos .
(1,250 TCD) Molasses (4%) MT/D 50 -- 50
’ Bagasse (30%)* MT/D 375 -- 375
Pressmud (4%)* MT/D 50 -- 50

NOTE-: Percent of Cane Crushed.
5) THE PURPOSE

Sugarcane potential, agro-climatic conditions, cost of conversion & overheads etc are the
major deciding factors for fixing the crushing capacity of sugar factory. Today, sugar
factories cannot survive in healthy condition on a single product i.e. sugar. Thus, it is
essential to develop sugar factory into an affiliated complex so as to utilize the valuable by-
products more profitably. Bagasse based cogeneration of steam and electricity has been
practiced since long time in sugar mills. Molasses is also another important by-product of the
sugar industry. Alcohol has assumed very important place in the Country’s economy. It is a
vital raw material for a number of chemicals and also a renewable source of energy. It has
been a source of a large amount of revenue by way of excise duty levied by the Govt. on
alcoholic liquors. It has a potential as fuel in the form of power alcohol for blending with
petrol. Also, the fermentation alcohol has great demand in countries like Japan, U.S.A.,
Canada, Sri Lanka etc., as the synthetic alcohol produced by these countries, from naphtha of
petroleum crude, is not useful for beverages. Considering the above facts as well as
availability of raw material, management of LBDSSKL decided for establishment of
distillery.



6) MANUFACTURING PROCESS

Detailed manufacturing process and flow diagram for sugar factory & distillery unit are given
in Chapter 2 of EIA report. Manufacturing process of integrated project complex is presented
at Figure 2.

Figure 2 Integrated Manufacturing Process Operations
e s e e &

Sugar Factory '

Weighment & Cane
Preparation

[ Cane Milling/ Crushing

|

[ Juice Extraction &

!

Storage of Sugar

7) ENVIRONMENTAL ASPECTS

Alcohol

Clarification
¢ i :
i i
5 T i I
[ Juice Sulphitation ] ' i Spentwash
T
" D i—‘—) Powder as
l il | Lz : Manure
i Core. Spen sh .
[ Sp Boliing ] : : Conc, Spent Wash : s
Condensate to
—
l : : l MEE | 1~ Recycle
| Raw PR !
glasses Raw "n‘-""-'-“'-“-"T
e N? S Alcohol :
entrifugin F J illation
[ ging ]_“_)1. ermentation |-—;‘ |—’ Storage '
I
I
[ ) |

LBDSSKL has implemented an effective ‘Environmental Management Plan’ and various

aspects of the same are as follows: -

A) Water Use and Effluent Generation
a. Water Use

Details of water usage in existing & proposed activities are presented in Table 6 & 7.

Table 6 Details of Water Consumption in Existing Sugar Factory

No. Description Existing Sugar Factory (1,250 TCD)

1. | Domestic 26
2. Industrial

Process *308

Cooling make up *80

Boiler makeup *120

DM Plant *24

Lab & Washing *2

Ash Quenching *1

Industrial Use *625 (100% Recycle)
3 | Green Belt %63
Grand Total 688 (26 + *625 + %63)
Fresh Water Consumption 0 Lit. /MT
(Norm: 100 Lit / MT of Cane Crushed)

Note: # Fresh water from Koyna River

Q Treated water from ETP & STP

*  Sugarcane condensate




Table 7 Details of Water Consumption in Proposed Molasses Distillery Unit
(During Sugarcane Crushing & Non- Crushing Season Days)

No. Proposed 90 KLPD
Description Molasses based Sugarcane
During Crushing During Non- Syrup based
Season Crushing Season
1 | Domestic 3 3 3
2 | Industrial
Process *720 *720 -
Cooling Makeup 270 (166 + %37 + 270 9270
*67) (203 +*67)
Boiler Makeup #72 #12 972
DM Plant 15 15 915
Lab & Washing #5 #5 05
Ash Quenching #2 #2 02
1084 1084 9364
Industrial Use | (*787 + %260+ 337) (*787 +#297) 100% Recycle
76% Recycle 70% Recycle
3 | Green Belt 228 (%22 + 2206) 2228 2228
Total (1+2) 1315 1315 595
(*787 + 7263 + %59 + (*787 + 7300 + (2364 +#3 +
£206) £228) £228)
Norm: 10 2.8 KL/KL 3.3 KL/KL 0 KL/KL
KL/KL of
Alcohol

Note : & Treated Water from Molasses Distillery CPU

@ Treated Water from Sugarcane Syrup Distillery CPU

# Fresh water from Koyna River
$ Treated water from ETP, STP
) Harvested Rainwater

Total water requirement for existing sugar factory will be 688 M?*/D. Out of total water
requirement, 625 M?3/Day will be Cane Condensate, 63 M?*/Day will be treated water from
ETP, STP, fresh water will be 26 M?3/Day taken from Koyna river.

Total water required for proposed distillery unit during crushing season will be 1315 M?/Day.
Out of total water requirement, 787 M>/Day will be treated water from CPU, 59 M?3/Day will
be treated water from ETP, STP, 206 M>/Day Harvested rainwater & 263 M?/Day will be the
fresh water taken from Koyna river.

Total water required for proposed distillery unit during non-crushing season will be 1315
M?3/Day. Out of total water requirement, 787 M?3/Day will be treated water from CPU, 228
M?3/Day Harvested rainwater & 300 M?3/Day will be the fresh water taken from Koyna river.

b. Effluent Treatment-
i) Domestic Effluent

Domestic effluent from existing sugar factory is 20 M3/D, same is being treated separately in
septic tank followed by soak pits. After implementation of distillery unit, total domestic
effluent from LBDSSKL campus will be 22.5 M3*/D (Domestic effluent from sugar factory —
20 M3/D & molasses base distillery 2.5 M3*/D). Same will be treated in proposed Sewage
Treatment Plant (STP) of 25 CMD capacity and treated effluent will be reused for flushing
and also used for gardening.



ii) Industrial effluent

Total trade effluent generated from existing sugar activities is 106 M3/D. Same is treated in
existing Effluent Treatment Plant (ETP) provided in own factory premises having capacity
365 M3/D comprising of primary & secondary unit operations.

From proposed molasses distillery unit, raw spentwash about 720 M3/D will be generated.
Here, raw spentwash will be concentrated in Multi Effect Evaporator (MEE). Concentrated
spentwash @ 144 M3/D will be dried for powder formation (ATFD). Same treatment shall be
given for spentwash generated from cane juice as raw material (Raw spentwash-360 CMD &
conc. spentwash @ 72 CMD). This spent wash is lesser in quantity & better in quality w.r.t.
pollution parameter when compared with molasses distillery spentwash.

Other effluents generated from Molasses based Distillery operation @ 839 CMD in the form
spent lees @ 130 M3/D, condensate @ 634 M3*/D (576 MEE+ 130 Dryer), cooling & boiler
blow down @ 55 M3/D and lab-wash & DM backwash @ 20 M3/D will be treated in
proposed CPU. Treated water from CPU will be reused for industrial operations, thereby
achieving Zero Liquid Discharge (ZLD) for process effluent. Also, Other effluents generated
from Sugarcane syrup based Distillery operation @ 471 CMD in the form spent lees @ 79
M?3/D, condensate @ 317 M3/D (288 MEE+ 29 Dryer), cooling & boiler blow down @
55M3/D and lab-wash & DM backwash @, 20 M3/D will be treated in proposed CPU. Treated
water from CPU will be reused for industrial operations, thereby achieving Zero Liquid
Discharge (ZLD) for process effluent.

Table 8 Effluent Generation from Existing Sugar Factory

Description Effluent (M*/Day) Disposal

1. Domestic 20 Existing - Septic tank followed by
soak pit
Proposed - Proposed STP

2. Industrial

a)Process 48 Treated in existing ETP having

b)Cooling Blowdown 8 primary & secondary treatment

¢)Boiler Blowdown 24 units; used for green belt in own

d)DM Backwash 2 premises

e)Lab & Wash Effluent 24

Industrial Total 106
(atb+ct+d+e)

Table 9 Effluent Generation from Distillery Unit (Unit: M3/D)

No. Proposed 90 KLPD Treatment
Description Molasses based Sugarcane Syrup
based
1 | Domestic 2.5 2.5 Proposed STP
2 | Industrial
Raw Spent wash — | Raw Spent wash | Spent wash is
720 —360 concentrated in MEE.
Conc. Spentwash — | Conc. Spentwash | Further Conc. Spentwash
Process 144 -72 shall be incinerated in
(1.6 KL/KL) (0.8 KL/KL) Incineration Boiler OR
dried in Dryer to form
Powder.




No. Proposed 90 KLLPD Treatment
Description Molasses based Sugarcane Syrup
based
MEE Condensate— MEE Other Effluents
576 Condensate—288 | forwarded to proposed
ATFD Condensate- ATFD Distillery CPU. Treated
58 Condensate- 29 | effluent is fully recycled
Spent Lees - 130 Spent Lees - 79 | in process to achieve
Cooling B/d 40 40 Zero Liquid discharge
Boiler B/d 15 15 (ZLD).
DM Backwash 15 15
Lab & Washing 5 5
Other Effluent 839 471
Norm: 8 1.6 0.8
KL/KL of
Alcohol

Figure 3 Flow Chart of Proposed Sugar Factory ETP

Inlet
106 CMD

y

Equalization Tank

Pri.

Clarifier

Aeration Tank

Sec.
Clarifier

E—— 5 M Dia | 5 M Di
(12X8X2 M) ( (38X21.5X3 M) (5 M Dia
Oil & Grease E
Trap
(10.5X2.5% 2 M) ' : RAS !
B R I T T
v I
Sludge to FP |
RO Reject :
3 I
]
I
I
100 CMD m Storage :
Permeate for <——{ RO e ACF  Je PSF Tank = e !
HeliEe U (5X5X2.5 |
/ i |
5 Cu.M 5Cu.M / I
Hr Hr ! Sludge to FP
v
Sludge to Disposal €—— Filter Press
No s | Unit Inlet Outlet ; i
T oH 5.6 7_8 Filtrate to
2 COD mg/lit | 1200-1600 | < 250 5 g;:eri SesiF Equalization Tank
3 BOD mg/lit | 800— 1000 | <100 Legends : +FIESSEre Sand Fiiter
a TDS me/lit | 1800 - 2000 | < 2100 Existing Units D RAS:.F!eturn Activated Sludge
5 55 | me/it| 450500 | <100 Proposed Units [[] FEiEiey Prese
ACF: Activated Carbon Filter




Figure 4 Flow Chart of Sugar Factory CPU (Proposed)

Inlet PTS
312 M3/Day (3X3X3M)
Cooling Equalization
- Tower = Tank ) > >
| (75x5X%
10X7.5X3M
Bar Screen Cum 3 M) ( ) Flash Mixer Coagulation Tank -
0 & G Tank (2X2X2M) (2X2X2M) 3
(3 X2 x2M) Sludge to FP
Sec. Clarifier
(6 M Dia. X 2.5 SWD)
Intermediate
- ( ) O‘_ rank Aeration Tank
Recycle (BX8X3M) (e6xsxasm |
ACF PSF l< 5
20m* / Hr 20m?* / Hr ! | Anerobic Tank
e e e T (8X6X3 M)
L}
Excess Sludge ; RAS
v
Sludge to Disposal <— Filter Press
. Note:
Fll.tratle to PSF : Primary Sand Filter
Equalization Tank ACF: Activated Carbon Filter

RAS: Return Activated sludge
FP: Filter Press
PTS : Primary Tube Settler

Figure 5 Process Flow Diagram of Proposed CPU for Distillery

Condensate &

RAS
Other Effluents fmmmm e e -
839 CMD :
Reaction
o ¥
Equalization Tank PTS
Tank (axax |— MBBR Reactor o
5| (20 x18X3Mm) 3 M) (25 X 18 x 4.5 M)
: Buffer Tank :
Vv (3X3X3M) 1
Sludge To FP Sludge to FP Sec .Clarifier
= Flash Mixer (89 Dia X 3M)
:f
& Treated Intermediate TS (1X1X1M)
& Effluent Tank Tank € (4X4X
15X15X4 M (8X8X3M) am)
Flocculator
Cu.M /H Cu.M / Hr (1x1x1M)
X ke d A—— >
L4 i Sludge
1
Sludge
: sigeto: . NN . PNe ¥
< O Disposal
RO Plant l
Filtrate to
l Equalization Tank
Permeate for Reuse
in Process Note:
787 CMD PSF: Pressure Sand Filter

ACF ; Activated carbon Filter
SST: Secondary Settling Tank
FP: Filter Press

P: Pump



Figure 6 Flow Chart of Proposed STP

Inlet
22.5 M*/Day
| Pump i i
Bar Screen 0&G Equalization Sed;?laar:::::;n & Anaerobic Contact
Chamber > Chamber > Tank > CiEamber — Media Chamber >
3 3 20 MS g 3
(2 m3) (2 M) ( ) (3.135 M%) (6.450 M?)
A
I
I Recirculation
I "
| Line
1
Treated Water Tank Disinfection Sedimentation Moving Bed
To Reuse €<— (10 V?) < Chamber € Chamber < Chamber
(0.380 M) (2.247 M3) (6.293 M?3)
No. | Parameter | Unit Inlet Outlet
1 |pH - 6.0—-8.5 6.0—8.5
2 COD mg/lit 400-500 <50
3 BOD mg/lit 250-300 <20
4 |TSS mg/lit 150 - 250 <30
5 |O&G mg/lit 20-30 <10

Figure 7 Process Technology of STP

Daiki Axis Johkasou Technology - Packaged STP

Expeditioustreatment; easy maintenance

Johkasou STP Treatment Process

R LT
"

L]
v Energy-saving J_D__r_ R
* Mostupdated d facturingtechnology ] 1 BIE '_ﬂr‘:u‘.‘ﬂo-‘-
*Stable high-quality FRP material e LA O
F T dasn l“’t,l?
(] Knaerohc t Rerition
by (ontactMeca o Chamber 9] |
Sidmentaton § | Chaber If Cpamt) % M T
! 2 A il o
b ! .‘U Sedementation
Unit IMoC Process D
- Technological Frame Work
K Sedmertation Chamber | FRP | Suspended Sois 59 ateseparted -
? | Organic matters are anagrobically + Technology approved by
Anaerobic Chamber FRP | . National Il Jeevan
| Moving Bed Chamber FRP {BOD content reduced by continuous aeration. Missaon.
Capacities: SSare settled and cear treated water s
Sedimentation Chamber FRP £ v Tech Approved by
1KLD to 50 KLD models o st
(hurther copovtis oo b inreved - Treated Water is dwsinfected by Disinfection :
posiismpenesl) | Disinfiection Chamber FRP oy Indian Industry)
| Shudige from 2° Sedimentation Chamber s v NoCOVID-19Trace
Shudge Re-circulation Arrangement - | retirculated to the 17 Sedimentation observedin outlet water
(hamber.
B) Air Emissions

Presently, steam required for existing sugar activities is taken from boiler of 30 & 20 TPH
capacity. Bagasse to the tune of 600 MT/D is used as fuel. Wet Scrubber is provided as APC.
A 30 TPH boiler will be installed under proposed 90 KLPD distillery unit. Bagasse @360
MT/D will be used as fuel. ESP will be provided as APC.

Steam required for the proposed distillery activities will be taken from proposed 30 TPH

boiler




There will be process emissions in the form CO: from Fermenters in distillery unit to the tune
of 68 MT/D. Same will be collected, purified, compressed and filled in cylinders and sold for
production of beverages. Details of Boilers are presented at table 11.

Table 10 Details of Boiler and Stack in LBDSSKL

No. Description Existing Proposed
Sugar & Co-gen Unit Distillery
Boiler D.G. Set Boiler
1 Capacity (TPH) 30 20 165 KVA 30
2 Number 1 1 2 1
3 Fuel type Bagasse | Bagasse Diesel Bagasse
4 Fuel Qty. (MT/D) 360 240 200 lit/year 360
5 Stack Height AGL 35M 5 M (ARL) 75
6 MOC RCC MS RCC
7 Shape Round Round Round
8 Diameter 25M 0.3 M Each 3
9 APC Equipment Wet Scrubber - ESP

C) Noise Pollution Aspect

i. Sources of Noise

1.

ii.

iil.

iv.

In the distillery, very high noise generating sources would not exist. Expected noise
levels in the section would be about 70 dB (A) or so. Adequate noise abatement
measures like silencer & maintenance of pumps, motors, and compressors would be
carried out and enclosures would be provided to abate noise levels at source.
Moreover, enclosures to the machinery would be provided wherever possible.
Fermentation section & distillation section would be the other minor noise
generating sources. The expected noise levels in these sections would be in range of
70 to 80 dB(A).

Existing sugar factory and co-gen; noise-generating sources are the boiler house,
turbine rooms, cane crushing section and mill house, etc.

Adequate green would be developed in phase wise manner in and around the
industry. So that it would further attenuate the noise levels.

ii. Control Measures
Isolation, separation and insulation techniques to be followed, PPEs in the form of
earmuffs, earplugs etc. would be provided to workers. D.G. Sets are enclosed in a
separate canopy to reduce the noise levels.

D) Hazardous Wastes

Different types of hazardous wastes being generated from proposed unit alongwith disposal
methods are presented in Table 12.

Table 11 Hazardous Solid Waste Generation & Disposal

No. Category Quantity (MT/D) Disposal

1 | 5.1- Used Oil 0.012 Sale to authorized re-processor

10



E) Solid Wastes
Table 12 Details of Solid Waste

No. Unit Type ?;;rn/tll)t)y Disposal
1 Distillery Yeast Sludge 20 Used as Manure
Boiler Ash 11 Used as Manure/ Brick Manufacturing
CPU Sludge 0.8 Used as Manure
2 | Sugar Factory & | ETP Sludge 0.1 Used as Manure
Co-gen Plant | Boiler Ash (Bagasse) 18 Used as Manure/ Brick Manufacturing

F) Odour Pollution

There are number of odour sources such as molasses handling and storage, fermentation and
distillation, secondary effluent treatment, and storage of effluents, stale cane, bad mill
sanitation, bacterial growth in interconnecting pipes & unattended drains. Measures adopted
under existing unit for controlling same are proper housekeeping, sludge management in
biological ETP units, steaming of major pipe lines, regular use of bleaching powder in the
drains, efficient handling, prompt & proper disposal of press mud. Under proposed project of
distillery, spentwash shall be carried through closed pipeline for spentwash storage and
handling activity shall be entirely eliminated.

G) Compliance with the Norms
[...]
system.

. Leakage of pipelines, welding repairs should be attended/ carried out outside the plant.

The necessary hot work permit should be issued after taking necessary precautions &
firefighting measures for onsite hot work, by the concerned authority before any hot
work in undertaken

. Leakage through pump gland shall be reduced to the minimum by installing mechanical

seals.

. To attend all major leakage in tanks the following procedure should be followed —

(i) Transfer the material to another tank.

(i1) Prepare the tank for welding repairs by making sure that it is positively isolated with
blinds from other vessels and ensuring that it is free of the chemicals & gases by
purging air and carrying out air analysis before any hot work is undertaken & this
should be done by skilled workers. For this purpose, safety permit should be given.

23



ATchotd TTRTHET IATE GG W AIFATG [
(efr.or. 2. 31. 3. a@r. Te1. )
JeTdarorg AT, dl. Treor for. Aranal, ASR™S o
JiAr
TAIOd R0 . Tel. Ul Bl Areifaral (A asf)/ del SJaf ax gnenad
STATSN
Tdhed AT FovaIadc IUGe IS Isararel JMIRT

) Tamednawd eisaend

Thold OB Y 33 JeHR AW GFEen (Al s
(@r.orn.g. A a0 @.f0.) I gmed S @. 33/, 33/R/9, oy,
34 /3 /W, 3w/, R /e, ¥R /3, 4L, %O/%R, R0/, 2%0/3, %0/, 3R, 233/¢/d
¥R /R, 20/%, O/R, 0/, W0/], W/L, 3, & v, ¢, R, 20, R, W, B3, W, ¥
a1, Joldoiorg ARG, dl. TSor 7. g, ASRES IcT T SHIOTd
STeTel gMg. ganad o0 .o, ufdfes aeraer s (9 o J)/ et
TIRTAT NEMIAA TSN Tched AEATEAT 40 Sof Uldigel oMesd  grarcran
NWAI HIWTGN THEUATET A SHIOAT JONT I8 .

AFY Thed BT f&. t¥.0R.200% TI FodIIdoe wxadae Ivaidee (EIA)
SEhh2Tal of. . 3. K33 () TAT 03 Gol 0K TAT GAShan’Tal Fdel
dagergad Ao ‘@ ) A JdAr. AGRNR, Tof, TATAJOT O BT G@al
FAET, A feoch TAThS hid ¢ ITHQTS AT el M 0 [TSS
ToR’s Jga el Inad. Tdfod Udhed Jeodien Iferada forerer a g
IO AJLOT HIOATEAT A SNSTAl WIAISTA el Sel.

el daedTaed gjdaojaha augirer feerer angd.
a1 Th. ¢ IdaoIa

) faromer

sisoe glaourm (F@. HIAISHAL)
Txanod

RNEATAN THoT

R [ hiqEloll ¥, 33 ¥9.3
R | STRACET Udhed 230 230

THOT |  ¥©.33 230 e, 33

aHl . I DIADIGTAT DIIDID
gifaygrer a1 (. )

e} faromer - ——
oA e B T®OT
Q| AT BT 20 - 20
R ST Thed <0 40 330
) Tchedral Sien

... . AT gmar Jeideter® AT, dl.  TIeor 7. ITama,
ABIAS JAGT AT ¢.00 BASK TAST oeN JUNSd HIOTd IMell 3.
BT COIAEIT SIS Thed SHTROATT o 8.

TIoTal o-3M&He ool  FUcSIaal - g1 AT Gisel M. Seigedidel dAledr
WTTSTTATOT e

24



awr X afdrer forsmmeTizen @mrer qurfier(oef. 37)

- 5 &3 (oef.dw)
] JTEATE SCialisk) THoT
¢ | TmoT @ IR, %% ¥¢,000 R,£0,6%%
R | wigeTH &F
1. ATWR DI 4 ¢,400 - 4£¢,400
ii. gmaTOeT Udmed -- 34,000 4,000
iii. @fcTot 3,840 -- 33,240
ivsdg e %¥,900 ¥,900
TqoT ¢4,340 34,000 2,20,340
y | Bfd gzt 4,300 £ £19,3¢ RR,EER . &C
% FdaT & ,43% . 0¢ - Q,43%.0¢
« | arfdher @ 22,03 ¥Y4,230. ] 45,04% . R0
¢ | THOT Fer &F 2,02,&22 -- $3,0R0 . 0%

1) Udhed gadaidl gio

... A.AT. .71, T Tadohion AW PRGSO IMRATST Thed
SNALS TTeTel IJGHA IMS. Tddhiol Udhed fordiclel aard IFATISTaon
AMGTorar WA AT del e,  TdHed Taddid  ofnd  JMOT  BET
AT ATATOT -

BT 3 Taddhid ofld O &l

@. TadaT oa 8%l
L | Y. TRl iY@ @S reAqeT
| Y. uigdoer gnoonall e Jareagr
| . gETRT AR TIARATTR FieTeTh

¥) ScargalitoNer agar

.U Q. T AL.TAT. IR eI JMW@WR DR@Iel drd gaanad
TN Thedldegel aay B0l 3cdigol O <id UATOT  Telerdaior
e -

BT . ¥ AT DT JMOT TR0 el Tdhedial ScaT@or

Thed STl O SUScaTgalar ooy T
YaTiss fxafde @m.eat. ) / 0 for. for. /feat
TR gz Jaenerel(3.Tal-T- ) /
5 =raiter
H.gar. W 3.) e

(0 . ger RO gitsal 0.2 . 2a/fea
CO2 w¢ d.2q/fea
eargT ausy w3 . <Za/fgar
M (22-23%) R4 I ol /fea

MY BTG =
wrerai (33%) 3oy . 2ol /fear

(w0 a1 /fea) U375 (3.4%) wo F.Zo/fEa
Aretfarat (¥-4%) 4o o1.<2ql/fear

NOTE- *: gz g CTO gama.

25




JMWI PIITTST dd ITAToN ASHATAST SATEaT UfBAT FNOT TaTs aardr
(Trelr &) g ¢ Fed e ans.

Y) Tmhedra Sfese

/N IeT BT FLNATA AT AT ST QIAT gnenfya IeeT IS
/MWAF JeeT BN Folenx ToTlddl, Scoar forfefdr amor wrdemrered aremyyd
e dIIR HIOATAS! FEcaqol s .
gedhaadad AT ScCAFNATS! SAINA, AeITa], HSAeT O FdI
[ ScTgol AT SEAST AMAIAT. TOTHF OTUIEAT GNOT-AT HIAHSS
a Fras UIim 3digs adlioled  3cdlied O 3cdd  aTAaoONT
gffaerdia areciean el Aoy Jead Ia. kO geasd &
ThIdciol  deffral  TRlel  dIx oel  Od.  defiaaal & M6
HIRTGATAL ST 1D .

SehETel SEOT SR IFCATRIIHL AGcATE SMel e Jehael &
T{A JARIGNALT heel ATA  d&0Jel  OTaIel  oild. cooxd 2T
TIARMATHRD AIDIICT ASAT TATONA JAHIRT hy Tyl Bl
USTTIINET ~ Fohaleld  Gidiol dhelal diax  Jedialel  ATXAFaard
JeDBIST ALY JeeT FE0[aT &TAT 6.

a™a oarel, J.TH.T., doisl, dod, F. QAL USHoTd HS
arfeTedl ofaryjora fgfeh greamaiel Iosasaraitdl Sugad aTaielol
AT PLNAYT IS Jeaielen J|A ATSAT TATOMHEN ATSTON e

%) ScIgal dfcaen

Preparation |  FT oS TTTTToTTmomommsmmm s s s s e !

1
|
1
Weighment & Cane ] :
-
| cPp
1
1

1 St B
| ' '
]
\L ! C e J[ ___________________________ -
| Ash ——>  Brick Manufacturers or Manure
Juice Extraction & ! Press Mud Sale as Manure

Clarification : it e el i

v

—

Alcohol

1
1 i
1 1
Juice Sulphitation ] : : : bl
"
l ] | Dryer t—:—) Powder as
11 | Manure
] e 5 " 1
Conc. Spent Wash
Syrup Boiling ! : SR SN ]
J : I MEE | IE Condensate to
" | Recycle
W I\dtalasses Raw Spentwash T :
[ C ifuel R 11 i Alcohol I
entrituging L Fermentation istillation  |—
' Storage :
- - 11 H
1] 1
" 1

{

Storage of Sugar

—

___________________

26



v) TATAROTONITh GRS hIal

.G BT AT.A. . I Fredauandy o afyonaAcmaae g2t gIfaxor

OIARETTST ATl
WTTTTATOT Ied

g7) TrodTer amay, ATSUTOATET GG o wardr ufgen
e TOATET OTAT

... T. AT AT AT eI O gadndd  Thodraed
TIoATEAT OTAINISAT AfTdx aagiel |l eTaaATor -

THI .4 MW DIIATST TheATRITST TTOJATAT aATAF

@. GleEdrc qroATd o1aal (Herdies /fea)
. | e 25,
. | Senform
i. arayat *3%¢
ii. mfeter *¢0
iii. ofIrer® Jransra *2:0
iv. 31.TA. e *y
v. aif@iar *3
vi. greT1 ordifeT *o
TquT JreEfern oy *¢34( 200% TfoTaw)
3. | GToThIA $¢3
TRt 2e¢ (Rer*su+¥a)
2 #  T@OT U O IS eRONALST OTUFel SISl *  ZAAde m3oTae

$

TA.ELGL o F.21. 0. Aigae ufdsen dherer arof

(EMP) wrafdora fordioiel ohel gig. cardrer fofae aed

TEHT . & TANod AreffIa] @ SHATal FT JTTAoN THeATATST TToATaN aATTT

o qoIrEr ool (Hetdirew /fEa) S3TE TR
3T olfsd EoNH @Al | em ZHa1 orfesa gamar

RERIG #3 # #3
grenfora

1. Ch'a\ﬁﬂ ’\9?0 ’\9:20 -

ii. ggfetar 200 (*25% +% 30 +* g0) 200(*203 +* 1) 93¢0
iii. ®fIery FHHIA #o #o3 993
iv. 31.TdA. e #oy #oy Doy

v. ofg a dif&ier #y #y 9
vi. g1 odifgier " s 03
e 200%(* vco+ :350 + S30) 0c¥ (focs +#310) Oay
et o v, YogeTarary w0%geTaTary 200%GTOTaTS
Byaa=T 23¢(333 +%20%) 023¢ 203¢
THOT | gagu(Pocs + 53 + 54+ 008) | tagx(Pocs + 00+ R3¢) | wku(Paay +F+ £228)

drsaT grodrEl onay

(@Ot 20 .7,/ R.¢ Tm. far. 3.3 fm. for. o f&v. far.
. (1. Bieangic]

21a ¢ #: Tqor uoll & BRIen agoTdge arager oige, ¥ dreifdrar 3N oft. g FeE uftear dverer Toh, $Z .G o .24
FAgleT Tftean dhorer Tol, @: ZHamer ¥l .. g FAder ufean derer T, Q: Yerdrew wdfREeT

27




u. Azao ufser

. EIRGIAT FATSTTON

.o 2. 0.3 1. [T Thearaidiel . q@x dia@lell  JMOT  IMATG
TUGmeaTAgel 1.4 Holdied Ufdies TIldr ASUoN daany aid. AT g
BIOMY TRIAN ASAOT B AEIh S ofdy Ahdic AL Ufwar dhel oird.
AT Thed SHFON iax T@HO! =TIl ASAON; Tadanod  axeldr
FATsaoT ufenr Umedraed (Ta1.<T.Ur.) Ufeda ool Siael O sa g=en
TOrTITaTST oTaer Sisdl.

. SEfore ATz

ALITAT MW HIXWTGT Uchedldal 0% Hal. . Uldfeal saad ATsaoN qam
BT o ASAON U Umhedraied TfBArd ahel offd. afisaol uf&anr gmed
BT Uiy, f&da o garg adra ufear graferen ang.

gAnod A0 eI SMATeT Uchediasiad THOT w0 ©al. . Ufdfear
FdoT JAT R}Sdiel dIx BEA. JWcART THA.Z.F. AL FoEARS O
Dhicalolec ol Cael. Miodlalces JISART ¥y Hal. . Ufdfsar I
hIael TGS hell Sixel. & USR] @d 60l AIgell Giid. el SJAA
eI FTAAN UdhedTS! ST Ea Ulsar araxen Sixel. (I aearar
- 3%0 Hol. . UfdfFal O Ploalalges aASATLT - w’ Hal. Y. TfIfEaT)

TArord gTaidiell Udhediderd dana sIonx fsao & [lcelal, TA. 3. 3.
AT H3oTAS, TASTY O S1Sal, qoiaT Tl STSal JMOT ofe, aifRieT ¢39
ol . Uldfear  (Arelfriay gnenfd) o wet wol.dl. Uldleal (el SIIHAR
gnenaa) FAE FSATON gy, Ad FTSUOT TIANMIT H3otare Tiferniar
Jloreaed UfdAda dor STacel. Tk JJISAONT & SIASYRTS T Gqioier
2Tox APITINST OTaIer STSal.

BT Th. ¢ JNWAT DHIFHATST THSATAE] dATF STONY ANSATOT

@, augirer AU ("er. #Ar. / fEe) afdmar
. | EFSAr 20 gadrord PEEIG
RASTTON gaaTam
gdhedid  UfgAT el
oT&el.
3. | Senferem
¢, TRt ¥¢ MW@ I TeATAT
. gpferer ¢ TeATEAT greAforan
3. ORIy FHIT ¥ Atsaron g
¥. Z1.7d. GohonaT R Uchedrd  Ughrar  hedl
. ofgr difRier ¥ SR
TqUT ot otax 20%,

28



AHT . JMRTAST Tdhedr ASUToTN

. qagirer FATsuoh wet 4. afdfea Tfeeen
At ol oI

?. | oA .Y .4 gaTora T
Atz afepan
ghearaTed
(Ca1. 2.4,
ufdra der el

. | Srenform

ararat

I ST - W0

[ R}earar - 30

mical. AT -
Y
(.5 for.em)

Hical. IVSATLT -
©3
(0.¢ fon.eM)

I Fcarer TA.F
.¥ AL ZoEURS T
Dioioice dell oy
. Hicalalge s
eareT 3T Il

Tasy el Gidel.
HIGTRNS - 3% HITAS - R il FITBTTON

(wex MEE + uc¢

(R¢e¢ MEE + 3%

REY LY
e daf - 30 e eNaT -«
miciaT TSI o1 %0 %0
wrIey eASTS 6T N N
&. 7. gamarer o o4
ofar aiffaier “ "

Cqor

Di. eaAreT ¥y
Faq ATSUON -¢3R

Di. ReSaT2T -
Faq ATSUON -¥eg

gdiod = oh3aae
uifeifzier  gioteaed
afedra el onsel.

dlolth : ¢
. < /fn.
greahiatel

R %

0.<

FIqHAN } AWI DFWGANS LA™ F. 2. T, a1 Telt AS

Inlet
106 CMD

¢

Equalization Tank

Pri.
Clarifier

Aeration Tank

Sec.
Clarifier

|- —>| (5M Dia — 5 M Dia
(12X8X2M) i (38 X21.5 X3 M) (
il & Grease -3
Trap T '
(105X 25X 2 M) | i RAS i
v !
Sludge to FP ]
RO Reject :
|
1
i
100 CMD m Storage H
Permeate for «———{ RO ACF PSF Tank L : 4
i ] v (5X5%25 !
5CuM/ / ol i
U, 5CuM i
Sludge to FP
Hr Hr H
W
Sludge to Disposal €—— Filter Press
[No [Parameters | Unit Inlet Outlet . l
1 pH e 5.6 7-8 Filtrate to
2 [a(s]s] mg/lit | 1200-1600 | <250 Hety: Equalization Tank
3 BOD meg/lit | 800— 1000 | < 100 Legends : PSF: Pressure Sand Filter
4 TDS mg/lit | 1800 - 2000 | < 2100 Existing Units D RAS: Return Actlvated Sludge
= Proposad Units FP: Filter Press
- 5 mg/lit] 450-500 | <100 0O ACF: Activated Carbon Fliter

29




FTHAT 3 AT DIMcATAl Tanad . A. . &1 TFell aS

Inlet PTS
312 M3/Day (3X3X3M)
l ?r‘“’"”g Equalization
y 10X75X3M
Bar Screen Cum 3 M) ( ) Flash Mixer Coagulation Tank -
6.6 Tk (2x2x2M)  (2X2X2M) 2
(32 X2m) Sludge to FP
Sec. Clarifier

(6 M Dia. X 2.5 SWD)

Intermediate .
o (O i i N S
Recycle (8X8X3M) ’

ACF PSF e

Anerobic Tank

20m3 / Hr 20m3 / Hr

B s e e e

i (8X6X3M)

]

]

Excess Sludge RAS

I

¥
Sludge to Disposal <€— Filter Press

; Note:
F"‘“at‘e ta PSF : Primary Sand Filter
Equalization Tank ACF: Activated Carbon Filter

RAS: Return Activated sludge
FP: Filter Press
PTS : Primary Tube Settler

FIqAr ¥ TN AAS Tanod . AT, a1 Ter A

Condensate &

Other Effluents f======= _._.B&S ___________
839 CMD :
Reacti
— fon v
Equalization Tank PTS
Tank (axax — MEBER Reactor
— (20 X 18 X 3M) ! 3M) (25 X 18 x 4.5 M)
y  Buffer Tank :
v (3X3X3M) v
Sludge To FP Sludge to FP Sec .Clarifier
B Flash Mixer (89 Dia X 3M)
@ Treated p | Intermediate TS (1X1X1M)
g Effluent Tank @ e B Tank l€— (4X4X
15X 15X 4 M (8X8X3M) 3M)
50 50 Flocculator
5 CuM /Hr  CuM/Hr (1X1X1M) j_ ______ "
} Sludge
I
Sludge
Sludge to = W
€ - M~ == e s s s s S
O Disposal FP
RO Plant l,

Filtrate to
l Equalization Tank

Permeate for Reuse
in Process Note:
787 CMD PSF: Pressure Sand Filter
ACF : Activated carbon Filter
SST: Secondary Settling Tank
FP: Filter Press
P: Pump

30




SMHAT « T TRA. ST A, o wrelr ard

nlet
2350 Day
| Biad SCreem ohG Egualizatian
Chamber Chambier E Tand
(2 M) 1287 {20
Treated Water Tank Digénfiection
To Rouse d— (10 8% £ Chamber
(1380 ki)
Ma. | Parameter | Unst Infet Outlet
1 |pH - a0- 85 B0 -85
2 |0an mg i | 400 - 500 o 54
3 | BOD0 mg/lie | 250-300 = 20}
4 | T84 mg/lit I50- 250 < 3]
5 [D&aG mg/lit | 20-30 <10

Sadimnantation & A T

remmaien ] o e ket »
Chamber 16450 Y]
{3:135M% :

-

1

: Recirculation

i Ll

]

Sedesentation Wiring Besd

Chasmber L. Chambier e
[2.247 W] {E203 M%)

JqHAr & TS Ar. afegen

Daiki Axis Johkasou Technology - Packaged STP

Expeditioustreatment; easy maintenance
Energy-saving

Most updated dmanufacturing technology
Stable high-quality FRP material

Johkasou STP Treatment Process

i —

el

e

Unit moc Process Descripti Techncl
Separation & Sedimentation Chamber | FRP | Suspended Solids (35} are separated. Frome Work
4 Organic matters are anaerobicaly + Technology approved by
Anaerobic Chamber AP gl il
» | Moving Bed Chambes FAP |BOD content reduced by coninuous eration.| | Mission.
ﬁpm‘h‘ls.‘ i = |55 are settied and clear treated water is
Sedimentation Chamber 2. o v Tedh
1KLD to 50KLD models A RoRt Nty
Stcumatieinit o | isintectioncramer i ;’;‘:’w“"‘mm""”‘m’m Indian ndustr)
Sludge from 2 Sedimentation Chamber is + NoCOVID-19Trace
Sudge Re creltionArmangement | - |recirculated o the 1% Sedimentation chéervedia outiet water
| Chamber,
™. A Scaiolol
AT AT DI ThedTATST Moo TTh 30 O 0 o Ofd araf
L 0O
gTaceAT WiIeTy Agal udell Old. ARSI 500 H. Tol. Uldieal ol

ToT Z&ol FEULG TTUICeN Sdl. O IBUI & OIg UVOT fofdvch Suhxor
FE0[T OTaIST e, AT GIISIAST 4 . IErEr Ao oraIer e

31



0 <Tol Ul Al gidddr didgely Udnod Mgl Udhedideld  eridrel
ST&el. SATAMST 350 . <Col. Uldi@al Saml ¥oial %€a F60a aTaell el
T &RMST oy . I ool afed =®.TA.AN. B Oig Ugvor fori m
3UGRAOT JEO0[] AIOIeT SMacl. TANUA SN0l ThedIiS! TMeToNRT Ot
TAOd 20 2ol Tfd aral gl GiIea dAgel vdel SIad.

BT UQUOT O TATRAAT Fax ondiar naErar a@reier daeand feei 3ng.

dadr 0 dieiaar o fRreot=r dagier

T DI (ITEAT) TS Thed
quairer (T=nora)
LIEEES .. e RTEATEAT
FTAT 30 0 %y H.OBI.T. 30
cal/ai | <ol /dara
FereTar o goTaT goral et oretat
38 (3. 2a1/fEa) 3%0 %0 00 fo1. /arat 3%0
oo AT araIerer . ] 3 TH. TA. . 3. A
FASATASA
gy (atrer /2raa) Elir) Clirc) Elirc]
34, A (TA=r a7) M Y . oy
fRraofren graterer gguoT Ie IHUT gopif¥ed X. T W
foreoTa 3uhaoT Foaeloi)
3. edell UgNOT

Y. egen foraffoT oMy *3rd

e WhdlocQTal ANaAQTST O EZTAeTal AT & Fax ATSAT TATONA  IIMaTST
forator RO AT IS I eddr TR o q <o B G (V)
JIIHATaT IUAT g1, AT fANTeTd STgaar edon fordzor *neger aaifdoard
I8rer.

o JJLAEAT UGCUIALT WIITR BISA, Soaal, Hal oNewd TIeT FcATe!
E0oT UGNOTE AT Iad.

o HIMTAGATANAA TSl Bfd TeT fomfdd dem STael Sioramxas!
gdoll UgVOT foriFonal ded Biadl.

3. fordzor 33U~
egoll forITomANST  QMARAer2Tal, JAALTST  JMOT  FoaJelRTal dF  araxel
ST, ZIAAFR, J. OFAATd HBIASNRIN AATFdrar JIen aneer (PPE)

gRfooara JdeT. T oAl TIacT el hIoATAST . o, e oA
Tl ALY wdTad HIoATd IR

32




F. UTao FOI_/ATAT DA
qarar oh. (¢ T YTFadral meal aagirer

ot forsmer wHg-ATaT T afyaor Rregare geda
@&z [f¥ar)
MWI DTG O 4.2 e gige 0.0%R anfergyd gofforaar
SMRTTST Thed

3. Yol YO haal

FEATEAT UhedTAATe  JeTdeTade  faHMeNger dxra  gxdanod  forarieaor
Tmhedidgel fotafoT BIOTNT ol QJOI/ARAT  Hha-ATALT el andian
JTATALT IR .

dadl oh.{R "ol Oadredl ohd-<ral auziver

. Thed THE-AET AT ﬁ% g oreTad
2. | @R 2.2.41. jea 0.2 WA FE0[eT aTaIel ST&el.
AT | (@rstan) ¢ dre faffdramdT amdr feer
R. | TxaToE @ (wretat ) 2 S&er / fardte gsadret /
TS WA FE0Le aTaIel Sxel.
Jrae Jemr R0 WA IE0[T OTUIST OI&TT.
WA Y. oIS 0.¢

3. JAEl 3Ued

MFI Tchediderd Aleliaial BIarGol O JAMSUO[d, hdleeQTal O Saderara,
ATsaOT Tfgsar AFom, W AT AT TaT JMOT Fenerd o . T
BUFATT ATd FTATST. AT ATIEAT {STITOMATST Ncoied BiSIfhdiol, §
2., IfoTe FAdrar denm oIorRende, JoTTST fderdier urasIar oTuw .
o oIaferd  giateedl  oidrel.  Uadiod  Udhedideld  US a2l O@
ST gel BIAT@ON, MSAT[AIITST O Ieaardrand! ool Side ATHS |ronar
aTIET SUFA H BIS.

. foraa o g areter

AT Ucheansideid AsRAg Uguol forimor s (MPCB) fdhar acater
TATha ITSTOT UfwaT O fUeadie, Idem OI_/ATAT Hhaxl O Hol hIIT
BlawoT o ficaare dl@a o1y Scaiciol &. JidiId =@igel 0ATd Meren

A DA™ a oTIdA HISHhIFUOT Tlelal el olld. A hIATEar
TG STAdeT Tdhedidaid &I Uidell oiadl.

A. TIATAFOT AT THNHTST

.G Q.. AT AT ey uafagor oIazarast fosmer wdad gmg. AT
fasTender Ad eI ITa 1RIf@ra IMOT JEAd @Edarer AdeT Al IGHA
grafeTel IMad. AT o gdiod gIfaxor oJaends fasmenader aTead
AT TTATOT—

33




qcrdl .3 TUATAIOT CATETT ol THmeT

3. . TIr iR

4 CITIATTRTST JTeTh 02
3 IR Frferahrar 02
3 3T CIAXATADH 02
¥ gafaxoTaT grferaTay 02
Y AIET I erahrar 02
% BT /AT 02

T@oT 0%

FEATAT O TANId TIIATIBI0T ThoUiaAdel TATAROT TSHIATST O iz